

## NIH Public Access

Author Manuscript

Curr Treat Options Neurol. Author manuscript; available in PMC 2012 April 1

Published in final edited form as:

Curr Treat Options Neurol. 2011 April; 13(2): 143-159. doi:10.1007/s11940-011-0113-1.

## **Treatment of Diabetic Sensory Polyneuropathy**

Lindsay Zilliox, MD and James W. Russell, MD, MS\*

Lindsay Zilliox: LZilliox@som.umaryland.edu

### **Opinion statement**

No current disease-modifying treatments have been shown definitively in randomized clinical trials to reduce or reverse diabetic sensory polyneuropathy (DSP). It is increasingly recognized that individuals with "prediabetes" or impaired glucose regulation can already have a "small-fiber" neuropathy, or mild DSP, in which sensory axons of both small and larger diameter are damaged. Small-fiber neuropathy is frequently associated with pain, and these patients may present to a neurologist for evaluation before the underlying glucose dysregulation has been diagnosed. It is important to identify these individuals, because aggressive diabetic control and lifestyle interventions can delay the onset of diabetes and may reverse small-fiber neuropathy associated with early diabetes mellitus. Although treatment currently focuses on pain associated with DSP, attention should be paid to potential risk factors for neuropathy. For example, glycemic control and hyperlipidemia should be improved with diet, exercise, and medications. Hypertension that is a risk marker for more severe neuropathy should be treated. Angiotensin-converting enzyme inhibitors or angiotensin-receptor blockers not only treat hypertension but also may directly reduce the progression of neuropathy. Class I or II clinical studies support the use of sodium valproate, pregabalin, duloxetine, amitriptyline, gabapentin, venlafaxine, opioids, and topical capsaicin in treating diabetic neuropathic pain. Pregabalin and gabapentin are relatively well tolerated and have few medication interactions. Sodium valproate has been shown to be effective but is not recommended for use in women of childbearing potential, and patients must be monitored for hepatotoxicity and thrombocytopenia. Tricyclic antidepressants such as amitriptyline are often used for nocturnal pain but require caution in the elderly or anyone with cardiac disease. Venlafaxine and duloxetine successfully treat neuropathic pain independently of their effect on depression. Opioid medications are associated with a high rate of adverse effects but with careful monitoring, they can be effective in treating resistant neuropathic pain. Capsaicin is an effective topical treatment that lacks systemic side effects. The lidocaine patch is effective in relieving pain associated with postherpetic neuralgia, but only class III evidence supports its use for diabetic neuropathic pain. No current Class I or II studies support other treatment modalities.

### Introduction

Type 2 diabetes mellitus is a major public health concern that is projected to affect an estimated 366 million people worldwide by 2030 [1]. The growing prevalence of type 2 diabetes mellitus in the United States and throughout the world will result in a larger number of individuals suffering from diabetic sensory polyneuropathy (DSP). The yearly incidence of distal symmetric polyneuropathy in diabetics is approximately 2%, and the lifetime incidence of neuropathy has been estimated to be 37% to 45% for patients with type 2 diabetes and 54% to 59% for patients with type 1 diabetes [2, 3]. Studies of nerve

<sup>©</sup> Springer Science+Business Media, LLC (outside the USA) 2011

<sup>\*</sup>Address: Department of Neurology, University of Maryland, School of Medicine, 3S-129, 110 South Paca Street, Baltimore, MD 21201-1595, USA, JRussell@som.umaryland.edu.

Disclosure: No potential conflicts of interest relevant to this article were reported.

conduction tests performed at the time of diabetes diagnosis demonstrate that neuropathy is already present in 10% to 18% of patients [4, 5], and subclinical neuropathy is also present [6]. These findings suggest that peripheral nerve injury occurs at the earliest stages of diabetes, when there is mild glycemic dysregulation. Consistent with the view that risk of complications can occur early in diabetes, recent guidelines published by the American Diabetes Association identify patients at high risk for future diabetes as those with a glycosylated hemoglobin of 5.7% to 6.4%, as well as patients with impaired fasting glucose (IFG)—fasting plasma glucose of 100 mg/dL to 125 mg/dL—and impaired glucose tolerance (IGT), a 2-hour oral glucose tolerance test value of 140 mg/dL to 199 mg/dL [7, 8].

Painful small-fiber neuropathy can occur in both type 1 and type 2 diabetes, although there are far more cases in patients with type 2 diabetes because of the much higher prevalence of that type. Significant neuropathic pain occurs in 7.5% to 24% of all patients with diabetes [2, 3]. Neuropathic pain is also one of the most common presentations of impaired glucose regulation [9, 10]. Interestingly, although pain-specific medications are required to treat the discomfort, therapies that ameliorate the underlying neuropathy also reduce the severity of the neuropathic pain.

#### Treatment

#### **Disease-modifying treatment**

Currently, no treatments have been shown in randomized trials to restore function to damaged nerve fibers, but there are approaches to reduce the severity of diabetic neuropathy.

**Treatment of hypertension**—Thiazide diuretics aggravate abnormal glucose metabolism in both diabetic and nondiabetic patients, probably because of decreased sensitivity to glucose of pancreatic beta cells [11]. Thus, in patients with hypertension, the thiazide diuretic should be stopped and an alternative medication considered. Suitable choices include an angiotensin-converting enzyme (ACE) inhibitor or an angiotensin-receptor blocker, which may reduce the risk of diabetes [12] or the severity of diabetic neuropathy [13]. In preclinical studies, there is also clear evidence that an ACE inhibitor combined with an endopeptidase inhibitor is most effective in reducing the severity of experimental diabetic neuropathy [14].

**Improved glycemic control**—Tight glycemic control can effectively slow the progression of diabetic neuropathy and delay the onset of neuropathy in type 1 diabetes [15]. The Diabetes Control and Complications Trial (DCCT) demonstrated that patients with type 1 diabetes who underwent intensive diabetes therapy with insulin were 64% less likely than those who received routine care to develop clinically confirmed neuropathy over the 5-year study [15]. Furthermore, intensive glycemic control was found to be significantly more effective in preventing neuropathy progression in patients with early diabetes [15].

Similar improvement has been observed in type 2 diabetes. The most convincing evidence that improvement in glycemic control reduces the severity of type 2 diabetic complications comes from the UK Prospective Diabetes Study (UKPDS), in which 3,867 patients with newly diagnosed type 2 diabetes (median age 54 years) were randomly assigned to intensive therapy with a sulfonylurea (chlorpropamide, glibenclamide, or glipizide), with insulin, or conventional diet therapy [16]. After 10 years, there was an aggregate 25% risk reduction (P=0.001) in microvascular end points [16]. Further analysis showed that for every percentage point decrease in the glycosylated hemoglobin level, there was a 35% reduction in the risk of complications. Thus, intensive blood-glucose control by either sulfonylureas or insulin substantially decreased the risk of microvascular complications in patients with type

Zilliox and Russell

2 diabetes, although there was a higher rate of hypoglycemic complications, particularly in the insulin-treatment group [16].

In the Steno type 2 randomized study, improved glycemic control in type 2 diabetes was associated with a lower rate of progression of autonomic neuropathy [17]. In this study, intensive treatment was a stepwise implementation of behavior modification and pharmacologic therapy targeting hyperglycemia, hypertension, dyslipidemia, and microalbuminuria.

Importantly, improved glycemic control has been shown to have a sustained benefit on diabetes and its complications. For example, the benefits of former intensive glycemic control on peripheral neuropathy were examined in the NeuroEDIC study. This study found a reduced prevalence of neuropathy in a group of type 1 diabetics who received intensive treatment, compared with the standard treatment group in the DCCT study. However, although intensive glycemic control reduced the severity of neuropathy, it was not able to arrest damage to peripheral nerves. Thus, 34% of patients in the former intensive treatment group and 41% of those in the former conventional treatment group developed clinical neuropathy [18]. The NeuroEDIC study provided more conclusive data for cardiac autonomic neuropathy than it did for peripheral neuropathy. After adjusting for the effects of age, it was found that the prevalence and incidence of cardiac autonomic neuropathy remained significantly lower in the former intensive treatment group than in the former conventional treatment group [19]. This beneficial effect of intensive treatment persisted even after adjustment for the presence of cardiac autonomic neuropathy at the end of the DCCT. A possible explanation for the greater effects of early glycemic control on cardiac autonomic neuropathy versus somatic DSP may be that there is a difference in the effect of metabolic memory on the small nerve fibers that are measured by cardiac autonomic tests and the large-fiber function that is measured by traditional nerve conduction studies.

**Diet and lifestyle interventions**—Glucose-modifying drug therapy is typically not appropriate for patients with impaired glucose regulation because of its cost and the potential for serious adverse effects such as hypoglycemia. A more suitable approach for these patients is a lifestyle intervention that could arrest the underlying process that leads to neuropathy and its associated functional disability. At present, there is no evidence from a randomized study that a lifestyle intervention would reverse somatic neuropathy, but there is evidence that a lifestyle intervention can be more effective than a drug intervention in preventing conversion from IGT to diabetes. The Diabetes Prevention Program (DPP) study was designed to determine whether a more intensive dietary and exercise intervention or metformin treatment was effective in preventing or delaying the onset of type 2 diabetes in people with IGT or IFG. The DPP study demonstrated that lifestyle changes reduced the risk of developing type 2 diabetes mellitus by 58% in adults with IFG or IGT who were at high risk of developing diabetes [20]. Metformin also reduced the risk of developing type 2 diabetes, but it was less effective than weight loss and increased physical activity [20]. To prevent one case of diabetes in 3 years, only 6.9 persons would have to participate in the lifestyle-intervention program, whereas 13.9 would have to receive metformin [20], clearly demonstrating that the lifestyle intervention was nearly twice as effective as drug therapy.

Lifestyle changes in patients with impaired glucose regulation, who are at the earliest definable stages of hyperglycemia, may also be effective in preventing diabetes-associated complications such as peripheral neuropathy. The Impaired Glucose Tolerance Causes Neuropathy (IGTN) study was a natural-history study that enrolled participants with IGT or IFG and mild neuropathy and gave them general dietary and physical activity advice with goals that were similar to those used in the DPP "lifestyle intervention" group. In the IGTN study, participants who lost weight and/or increased their physical activity, with a

concomitant improvement in metabolic control, demonstrated reduced progression of neuropathy, based on the intraepidermal nerve fiber density obtained from a 3-mm skin punch biopsy, and they actually were able to regrow their epidermal nerve fibers [10, 21, 22]. These results underscore the importance of intervention during the earliest stages of impaired glucose regulation, before the development of the typical symptoms of diabetes. Targeted therapies, including lifestyle changes, may be most effective during this time, and it may be possible to either prolong the time to develop diabetes or even to prevent the development of diabetes and its associated complications.

**Alpha-lipoic acid**—Another therapy that has a disease-modifying effect is alpha-lipoic acid (ALA). Multiple clinical trials have been completed using a variety of study designs, routes of administration, and sample sizes [23, 24].

In the Alpha-Lipoic Acid in Diabetic Neuropathy [ALADIN] III trial, which was a multicenter, double-blind, randomized placebo-controlled study, there was a small but significant improvement in the Neuropathy Impairment Score (NIS) of patients treated with ALA, but no significant improvement in the Total Symptom Score (TSS) [24].

In the Deutsche Kardiale Autonome Neuropathie (DEKAN) study, there were small improvements in components of the cardiac autonomic spectral analysis in patients treated with ALA [25, Class II].

The SYDNEY2 trial is the largest randomized, double-blind, placebo-controlled trial of ALA treatment yet published [26, Class I]. In this trial, a total of 181 diabetic patients received once-daily oral doses of 600 mg (ALA600), 1,200 mg (ALA1200), or 1,800 mg (ALA1800) of ALA or placebo for 5 weeks after a 1-week placebo run-in period. The primary outcome measure was the change from baseline of the TSS. Secondary end points included the Neuropathy Symptoms and Change (NSC) score and the NIS. The mean TSS decreased by 51% in ALA600, 48% in ALA1200, and 52% in ALA1800 groups compared with 32% in the placebo group (P<0.05 vs placebo). The corresponding response rates ( $\geq$ 50% reduction in TSS) were 62%, 50%, 56%, and 26%, respectively. Significant improvements favoring all three ALA groups were also noted in the NSC score, and the NIS was numerically reduced. Thus, oral treatment with ALA for 5 weeks improved neuropathic symptoms and deficits in patients with DSP. Based on this study, 600 mg of ALA once daily appears to provide the optimum risk-to-benefit ratio [26].

Further support for ALA therapy is provided by a meta-analysis of randomized, doublemasked, placebo-controlled, parallel-group trials using intravenous infusions of 600 mg of ALA per day for 3 weeks in diabetic patients with positive sensory symptoms of polyneuropathy, with the foot TSS at study end compared with baseline as the primary outcome measure [27]. The NIS for the lower extremity (NIS-LL) was a secondary outcome measure. The analysis included 716 individuals treated with ALA and 542 treated with placebo. After 3 weeks, the relative difference in favor of ALA versus placebo was 24.1% for the TSS and 16.0% for the NIS-LL. The responder rates were 52.7% in patients treated with ALA and 36.9% for those given the placebo (P<0.05). The rates of adverse events did not differ between the groups.

Thus, the overall results of these studies indicate that that treatment with 600 mg/day of intravenous ALA over 3 weeks or 600 mg/day (or more) of oral ALA is safe and significantly improves both positive neuropathic symptoms and neuropathic deficits to a clinically meaningful degree in patients with symptomatic diabetic polyneuropathy.

#### Treatment of neuropathic pain

The neuropathy that occurs in patients with impaired glucose regulation is typically characterized by distal, symmetric sensory symptoms including pain [28]. This pattern suggests prominent involvement of small nerve fibers including unmyelinated (C) fibers and thinly myelinated (A $\delta$ ) fibers. Pain is frequently the complaint that motivates patients to seek medical care, and it is often difficult to treat. This is a concern because neuropathic pain can have a negative impact on quality of life; it has been reported to interfere with general activity, mood, mobility, work, social relations, sleep, leisure activities, walking ability, and enjoyment of life. Medications used to treat painful diabetic small-fiber neuropathies include anticonvulsants, antidepressants, topical anesthetics, and both narcotic and non-narcotic analgesics (Table 1) [29••]. In addition, nonpharmacologic approaches such as electrical nerve stimulation also may be helpful; these have been reviewed elsewhere [30•, Class I].

**Diet and lifestyle interventions**—In addition to their disease-modifying effect, as discussed above, lifestyle interventions also may reduce the severity of neuropathic pain symptoms [10].

#### Pharmacologic treatment: anticonvulsants

**Gabapentin:** The exact mechanism of action of gabapentin is unknown, but it is structurally related to the neurotransmitter GABA, which plays a role in pain transmission and modulation. The pain-modulating properties of gabapentin may be linked to its multiple pharmacologic actions, including alteration of the synthesis and release of GABA, binding to voltage-gated calcium channels, inhibition of voltage-gated sodium channels, and alteration of monoamine neurotransmitter release and blood serotonin levels [31].

Gabapentin is generally well tolerated, with a low side effect profile, and it has been found to be effective in animal models of chronic neuropathic pain. It has been used for pain relief in various conditions, including HIV neuropathy, postherpetic neuralgia, and reflex sympathetic dystrophy.

There have been two randomized, placebo-controlled studies of gabapentin in the treatment of painful diabetic neuropathy. The first study demonstrated a small but significant decrease in mean daily pain score in patients treated with gabapentin (titrated from 900 to 3,600 mg/d or maximum tolerated dose), compared with placebo. In addition, there was a significant improvement in sleep interference, and quality of life measures also improved [31, Class I]. The second, smaller study did not show a significant difference in pain scores between patients treated with gabapentin (900 mg/d) and placebo [32, Class II].

*Standard dosage:* Initial dose is 900 mg per day administered in three divided doses. Alternatively, it can be started at 300 mg per day and titrated upward. Maintenance doses can be titrated as tolerated up to 2,400 to 3,600 mg per day.

Contraindications: Hypersensitivity.

Main drug interactions: May enhance the sedating effects of CNS depressants.

*Main side effects:* The most common side effects are somnolence, dizziness, and ataxia. Peripheral edema, diarrhea, abdominal pain, and weight gain can also be seen.

*Special points:* Excretion is proportional to renal function, and the dosage must be adjusted in patients with renal impairment.

Zilliox and Russell

Cost: 300-mg capsules (90), \$59.99.

**Pregabalin:** Pregabalin is a GABA analogue that selectively binds to voltage-gated calcium channels in the brain and spinal cord and has been shown to inhibit the release of excitatory neurotransmitters in stimulated neurons by reducing the influx of calcium into synaptic endings [33, 34].

It is structurally related to gabapentin, and both medications are widely used because of their limited drug interactions and relatively low side-effect profile. Unlike gabapentin, however, pregabalin has linear pharmacokinetics across different doses. In addition to analgesic effects, it also has anticonvulsant and anxiolytic activity [33, 34].

Pregabalin (300–600 mg/d) has been shown to be effective in improving pain scores in diabetic peripheral neuropathy, with a small improvement in pain relative to placebo. It was also found to have a beneficial effect on sleep and quality of life [33–35, Class I; 36, Class II].

*Standard dosage:* Initial dose of 150 mg per day in two or three divided doses. Increase based on tolerability and effect, up to 300 mg per day.

Contraindications: Hypersensitivity.

Main drug interactions: May enhance the sedating effects of CNS depressants.

*Main side effects:* The most common side effects are dizziness and somnolence. There have also been complaints of headache, weight gain, and blurred vision.

*Special points:* Angioedema has been reported, and concurrent use with other agents that are known to cause angioedema may increase the risk. Dosage must be adjusted in renal impairment.

Cost: 50-mg capsules (30), \$83.99.

**Sodium valproate:** In addition to being used as an anticonvulsant, sodium valproate has been successfully used to treat pain associated with trigeminal neuralgia and migraine headaches.

The mechanism of action of sodium valproate is not fully understood, but it has been shown to increase brain GABA levels, probably by preventing its degradation and neuronal uptake.

Two randomized, controlled studies have demonstrated a moderate reduction in pain with sodium valproate compared with placebo [37, 38, Class I]. Quality of life measures were not included as end points in these studies. The medication was well tolerated in doses up to 1,200 mg per day without the typical side effects of sodium valproate. However, the studies were of relatively short duration (1 month and 3 months).

*Standard dosage:* Initial dose of 500 mg per day in two divided doses. Titrate based on response, up to 1,000 mg per day.

*Contraindications:* Hypersensitivity, significant hepatic impairment, or urea cycle disorders.

*Main drug interactions:* Caution with concomitant use of other medications that have extensive hepatic metabolism.

Zilliox and Russell

*Main side effects:* Headache, somnolence, dizziness, nausea/vomiting, abdominal pain, thrombocytopenia, tremor. There have also been reports of pancreatitis.

*Special points:* Pregnancy category D because of increased risk of neural tube defects and other major birth defects. This drug requires monitoring of liver enzymes and CBC with platelets because of the risk of hepatotoxicity and thrombocytopenia.

*Cost:* 250-mg capsules (30), \$14.99.

**Topiramate:** Topiramate is a broad-spectrum anticonvulsant medication that inhibits voltage-gated sodium and calcium channels. It inhibits glutamate-mediated neurotransmission and enhances GABA-mediated neurotransmission.

Topiramate therapy has been shown to produce a small reduction in pain in patients with painful diabetic neuropathy, compared with placebo [39, Class II]. There was also a significant reduction in body weight in the group treated with topiramate, but there was no concurrent change in glycemic control [39].

The dropout rate in the topiramate group in this study was relatively high at 48%, mainly owing to adverse events, thought to be due to the high target dose used in the study. This finding highlights the importance of careful dose titration based on analgesic response [39].

*Standard dosage:* Initial dose of 25 mg per day. Increase by 25 to 50 mg each week to a target dose of 400 mg per day in two divided doses.

Contraindications: None.

*Main drug interactions:* Use with valproic acid may increase the risk of encephalopathy due to hyperammonemia. Its use may decrease the concentration of hormonal contraceptives. (This risk is highest for doses of 200 mg/d or higher.)

*Main side effects:* Diarrhea, loss of appetite with associated weight loss, and somnolence were most common in the trial of painful diabetic neuropathy. Also reported are speech problems, difficulties with memory and concentration, and paresthesias.

*Special points:* Has been associated with acute myopia discontinue in patients with acute decrease in visual acuity or eye pain. Because of carbonic anhydrase properties, the risk of kidney stones is increased.

*Cost:* 100-mg capsules (60), \$49.99.

#### Pharmacologic treatment: antidepressants

**Venlafaxine:** Venlafaxine is approved for treating depression and generalized anxiety disorder. It is a serotonin and norepinephrine reuptake inhibitor and is also a weak inhibitor of dopamine reuptake. Tricyclic antidepressants (TCAs), which are also used to treat painful diabetic neuropathy, also have serotonergic and noradrenergic activity, but the precise mechanism of the analgesic effects of these medications is poorly understood. Unlike TCAs, venlafaxine does not interact with other neurotransmitter systems, so it has fewer side effects.

Monotherapy with extended-release venlafaxine at a dose of 150 to 225 mg per day has been shown to have a moderate effect on pain reduction (compared with placebo) in patients with

painful diabetic neuropathy [40, Class I]. Lower-dose venlafaxine (75 mg) was less effective than the higher dose and reached significance over placebo only on a few measures at a few time points [40, Class I].

In a study of patients with painful diabetic neuropathy whose pain did not improve on gabapentin, the addition of venlafaxine was moderately effective in relieving pain, compared with gabapentin plus placebo [41, Class II]. The combination was well tolerated and the patients treated with gabapentin and venlafaxine had significant improvements in mood disturbance and quality of life [41, Class II].

*Standard dosage:* Initial dose of 75 mg per day in two or three divided doses. The dose can then be titrated as tolerated to a maximum dose of 225 mg per day.

*Contraindications:* Hypersensitivity or use of monoamine oxidase (MAO) inhibitors within 14 days.

*Main drug interactions:* Risk of serotonin syndrome with concurrent use of MAO inhibitors. Venlafaxine may also enhance the serotonergic effect of trazodone.

Main side effects: Nausea, somnolence, headache, insomnia, nervousness.

Special points: There is a risk of clinically important ECG changes during treatment.

*Cost:* 75-mg tablets (30), \$59.99; extended-release 75-mg tablets (90), \$366.23.

**Duloxetine:** Duloxetine is a relatively balanced selective serotonin and norepinephrine reuptake inhibitor. It is thought to exhibit an effect on central sensitization rather than on nociception and is effective in the treatment of persistent pain, such as neuropathic and inflammatory pain, but not acute nociceptive pain [42].

Duloxetine has been shown to reduce pain by 8% on the 11-point Liker scale [42, Class I] and by 13% on the visual analog scale (compared with placebo) in patients with painful diabetic neuropathy [43, 44, Class II]. There was also a high completion rate of approximately 75% [43, 44], and quality of life measures were improved [44, Class II].

*Standard dosage:* Initial dose of 60 mg per day (20–30 mg available if not tolerated). Dose may be titrated as tolerated to a maximum dose of 120 mg per day. In the clinical trials, doses greater than 60 mg per day showed no additional benefit and were associated with increased side effects.

*Contraindications:* Use of MAO inhibitors within 2 weeks and uncontrolled narrow-angle glaucoma.

*Main drug interactions:* May enhance the serotonergic effect of MAO inhibitors and cause serotonin syndrome. Duloxetine also may decrease the metabolism of tamoxifen and TCAs.

Main side effects: Somnolence, headache, dizziness, and nausea.

*Special points:* Duloxetine is not recommended for use in end-stage renal disease (creatine clearance <30 mL/min) or hepatic impairment.

*Cost:* 60-mg capsule (30), \$154.32.

**Amitriptyline:** TCAs such as amitriptyline have been proposed as a first-line treatment for neuropathic pain. Their mechanism of action is thought to be inhibition of norepinephrine and/or serotonin reuptake within the central nervous system. However, they also have other possible mechanisms of action, including alpha-adrenergic blockade, sodium channel effects, and NMDA-receptor antagonism [45]. Clinical use of TCAs is often limited by side effects such as sedation, hypotension, dry mouth, and cardiovascular abnormalities.

Amitriptyline has been found to be an effective treatment for painful diabetic neuropathy. Using a primary end point measure of a 20% pain reduction, there were 43% more responders with amitriptyline than with placebo [46, Class I]. Two additional studies demonstrated a large reduction in pain [47, 48, Class II].

Other TCAs, imipramine and nortriptyline, have been studied in diabetic painful neuropathy and the results have been inconclusive [49, 50, Class III]. However, nortriptyline is often used instead of amitriptyline because of reduced side effects.

*Standard dosage:* Initial dose of 25 mg at night (may start at lower doses if intolerant) titrate as tolerated to 100 mg per day.

*Contraindications:* Hypersensitivity, use of MAO inhibitors within 14 days, acute recovery phase following a myocardial infarction.

*Main drug interactions:* Hyperpyrexia has been reported in concurrent use with anticholinergics and/or neuroleptics. Use with MAO inhibitors or St. John's wort may enhance the serotonergic effect of TCAs and cause serotonin syndrome. Concurrent use with duloxetine or selective serotonin reuptake inhibitors (SSRIs) may decrease the metabolism of TCAs. Concurrent use with metoclopramide may enhance the adverse effects of TCAs. Do not use with QTc-prolonging agents because the effects can be additive and cause life-threatening ventricular arrhythmias.

*Main side effects:* Anticholinergic effects (constipation, xerostomia, blurred vision, urinary retention), sedation, cardiac conduction changes, orthostatic hypotension, and dizziness.

*Special points:* Use with caution in elderly patients and in patients with a history of cardiovascular disease.

Cost: 25-mg tablets (90), \$11.99.

#### Pharmacologic treatment: opioids

**Morphine sulfate:** Opioids relieve pain by multiple mechanisms, including a presynaptic effect on small afferent C fiber nerve terminals and a postsynaptic hyperpolarizing effect on spinal neurons [51]. The presynaptic effect of opioids may be lost owing to damage of afferent fibers that occurs in neuropathy; this effect may explain why they are relatively ineffective in some types of neuropathic pain [52].

One study that examined the effects of morphine in diabetic neuropathy and postherpetic neuralgia found that morphine had a small effect on pain and improved mood. In addition, the combination of gabapentin and morphine achieved more pain relief at lower doses of each drug than either alone. However, the combination resulted in a higher incidence of constipation and dry mouth than occurred with either drug individually [53, Class II].

*Standard dosage:* Initial dose in opiate-naïve patients is 10 mg every 4 h as needed. Conversion to long-acting products should be considered if chronic treatment is required.

*Contraindications:* Hypersensitivity, respiratory depression, severe asthma or chronic lung disease, and paralytic ileus.

Main drug interactions: May potentiate effects of other sedative drugs.

*Main side effects:* Bradycardia, hypotension, physical and psychological dependence, respiratory depression, sedation, confusion, pruritus, constipation, nausea and vomiting.

*Special points:* Patients taking opioids chronically may become tolerant and require higher than usual doses to maintain pain relief. Use with caution in patients with a history of substance abuse because of the potential for drug dependency.

Cost: 30-mg tablets (20), \$12.99; morphine sulfate CR 12-hour 30-mg tablet (30), \$48.99.

**Tramadol:** Tramadol is a centrally acting analgesic that probably acts through monoaminergic and opioid mechanisms. The monoaminergic effect is similar to that of TCAs but is much weaker. Long-term treatment with tramadol is unlikely to cause tolerance and dependence, and it has a low potential for abuse [51].

A modest degree of pain relief has been found with tramadol in the treatment of painful diabetic neuropathy [51, 54 Class II]. Tramadol has also been found to improve physical functioning [54, Class II]. The combination of tramadol and acetaminophen has been found to have a small effect on pain; it improved quality of life measures by 10% [55, Class II].

*Standard dosage:* Initial dose of 50 to 100 mg every 4 to 6 h (immediate release); increase by 50 mg every 3 days to a maximum of 400 mg per day. For the extended-release formulation, start at 100 mg once a day and titrate to a maximum dose of 300 mg per day.

*Contraindications:* Hypersensitivity. Caution in patients with severe asthma or significant respiratory depression.

*Main drug interactions:* Avoid use with serotonergic agents because of the risk of serotonin syndrome.

Main side effects: Dizziness, headache, somnolence, pruritus, constipation, and nausea.

*Special points:* A withdrawal syndrome may occur with abrupt discontinuation. Tramadol also lowers the seizure threshold, and the risk is increased with SSRIs, other opioids, TCAs, neuroleptics, and MAO inhibitors.

Cost: 50-mg tablets (30), \$16.99; tramadol ER 100-mg tablets (30), \$75.99.

#### Other pharmacologic agents

**<u>Capsaicin</u>**: Capsaicin is the active ingredient found in hot peppers. It produces desensitization to noxious stimuli when applied topically by acting on the membranes of C fibers and depleting substance P from nerve terminals. The initial sensation of warmth or burning is due to an accentuated release of substance P, but with continued use the membrane becomes desensitized and the levels of substance P are reduced.

Capsaicin is specific for C fibers and does not affect other sensations such as temperature or vibration [56].

A placebo-controlled study of topical capsaicin in patients with painful diabetic neuropathy who were unresponsive or intolerant to conventional treatment demonstrated a large reduction in pain [57, Class I]. A larger study showed that capsaicin was safe and effective in treating painful diabetic neuropathy, but there was only a small effect on pain [58, Class II].

*Standard dosage:* 0.075% cream. Apply three to four times per day. The onset of action is 14 to 28 days, and peak effect is seen after 4 to 6 weeks of continuous therapy.

Contraindications: Hypersensitivity.

Main drug interactions: None.

*Main side effects:* Itching, stinging, erythema, and transient burning on application that diminishes with repeated use.

Special points: Wear gloves to apply and wash hands with soap and water afterwards.

*Cost:* 0.075% cream (56.6 g), \$16.71.

**Lidocaine transdermal patch:** Lidocaine patches are a peripheral analgesic with minimal systemic absorption. They are often used in combination with systemic analgesic medications. Lidocaine blocks sodium channels and counteracts the hyperexcitability of peripheral nociceptors that contributes to neuropathic pain.

A moderate to large effect on pain was seen in studies on the effectiveness of the lidocaine patch in painful diabetic neuropathy [59, 60, Class III].

*Standard dosage:* 5% patch. Can apply up to three patches at once, and the patches may remain in place for up to 12 hours in any 24-hour period.

Contraindications: Hypersensitivity to lidocaine or amide anesthetics.

Main drug interactions: None.

Main side effects: Contact dermatitis, itching, and local irritation.

*Special points:* Do not apply to broken or inflamed skin, as this may lead to increased absorption.

Cost: 5% patch (30), \$216.80.

**Alpha-lipoic acid:** ALA is an antioxidant that has been studied in diabetic neuropathy because of evidence that oxidative stress plays a role in its underlying pathogenesis and may contribute to progressive neuronal damage. Antioxidants diminish increased oxidative stress and have been shown to prevent neurovascular abnormalities associated with experimental models of diabetic neuropathy [61].

This medication was studied for its ability to influence the underlying pathophysiology, not for its ability to relieve pain. The mechanism of improvement of neuropathic pain is thought to be related to improvement in endothelial dysfunction and increased blood flow [26]. Results from clinical trials of ALA in diabetic polyneuropathy have been inconsistent, and

pain was not a primary end point in the studies. Overall, they have shown a moderate benefit in terms of pain reduction [26, Class I; 24, 62, Class II].

Standard dosage: 600 mg once or twice a day.

Contraindications: None.

Main drug interactions: May potentiate the effects of hypoglycemic agents.

*Main side effects:* Nausea and vomiting, rash.

*Special points:* Use with caution in patients who may be predisposed to hypoglycemia because ALA may alter glucose regulation. Patients at risk of thiamine deficiency should take a thiamine supplement.

Cost: 600-mg tablets (60), \$7.99.

#### **References and Recommended Reading**

Papers of particular interest, published recently, have been highlighted as:

- Of importance
- •• Of major importance
- 1. Wild S, Roglic G, Green A, Sicree R, King H. Global prevalence of diabetes: estimates for the year 2000 and projections for 2030. Diab Care. 2004; 27:1047–1053.
- 2. Gaster B, Hirsch IB. The effects of improved glycemic control on complications in type 2 diabetes. Arch Intern Med. 1998; 158:134–140. [PubMed: 9448551]
- 3. Ziegler D. Treatment of diabetic neuropathy and neuropathic pain: how far have we come? Diab Care. 2008; 31(Suppl 2):S255–61.
- Lehtinen JM, Niskanen L, Hyvonen K, Siitonen O, Uusitupa M. Nerve function and its determinants in patients with newly-diagnosed type 2 (non-insulin-dependent) diabetes mellitus and in control subjects–a 5-year follow-up. Diabetologia. 1993; 36:68–72. [PubMed: 8436256]
- Cohen JA, Jeffers BW, Faldut D, Marcoux M, Schrier RW. Risks for sensorimotor peripheral neuropathy and autonomic neuropathy in non-insulin-dependent diabetes mellitus (NIDDM). Muscle Nerve. 1998; 21:72–80. [PubMed: 9427226]
- Albers JW, Herman WH, Pop-Busui R, et al. Subclinical neuropathy among diabetes control and complications trial participants without diagnosable neuropathy at trial completion: Possible predictors of incident neuropathy? Diab Care. 2007; 30:2613–2618.
- 7. Executive summary: Standards of medical care in diabetes-2010. Diab Care. 2010; 33 1:S4-10.
- American Diabetes Association. Standards of medical care in diabetes–2010. Diab Care. 2010; 33(Suppl 1):S11–61.
- 9. Singleton JR, Smith AG, Bromberg MB. Increased prevalence of impaired glucose tolerance in patients with painful sensory neuropathy. Diab Care. 2001; 24:1448–1453.
- 10. Smith AG, Russell J, Feldman EL, et al. Lifestyle intervention for pre-diabetic neuropathy. Diab Care. 2006; 29:1294–1299.
- Punzi HA, Punzi CF. Antihypertensive and lipid-lowering heart attack trial study, trinity hypertension research institute: metabolic issues in the antihypertensive and lipid-lowering heart attack trial study. Curr Hypertens Rep. 2004; 6:106–110. [PubMed: 15010012]
- McMurray JJ, Holman RR, et al. NAVIGATOR Study Group. Effect of valsartan on the incidence of diabetes and cardiovascular events. N Engl J Med. 2010; 362:1477–1490. [PubMed: 20228403]

- Malik RA, Williamson S, Abbott C, et al. Effect of angiotensin-converting-enzyme (ACE) inhibitor trandolapril on human diabetic neuropathy: randomised double-blind controlled trial. Lancet. 1998; 352:1978–1981. [PubMed: 9872248]
- Oltman CL, Davidson EP, Coppey LJ, Kleinschmidt TL, Dake B, Yorek MA. Role of the effect of inhibition of neutral endopeptidase on vascular and neural complications in streptozotocin-induced diabetic rats. Eur J Pharmacol. 2011; 650:556–62. [PubMed: 21040718]
- The effect of intensive diabetes therapy on the development and progression of neuropathy. the diabetes control and complications trial research group. Ann Intern Med. 1995; 122:561–568. [PubMed: 7887548]
- Intensive blood-glucose control with sulphonylureas or insulin compared with conventional treatment and risk of complications in patients with type 2 diabetes (UKPDS 33). UK prospective diabetes study (UKPDS) group. Lancet. 1998; 352:837–853. [PubMed: 9742976]
- Gaede P, Vedel P, Parving HH, Pedersen O. Intensified multifactorial intervention in patients with type 2 diabetes mellitus and microalbuminuria: the steno type 2 randomised study. Lancet. 1999; 353:617–622. [PubMed: 10030326]
- Albers JW, Herman WH, Pop-Busui R, et al. Effect of prior intensive insulin treatment during the diabetes control and complications trial (DCCT) on peripheral neuropathy in type 1 diabetes during the epidemiology of diabetes interventions and complications (EDIC) study. Diab Care. 2010; 33:1090–1096.
- Pop-Busui R, Low PA, Waberski BH, et al. Effects of prior intensive insulin therapy on cardiac autonomic nervous system function in type 1 diabetes mellitus: the diabetes control and complications Trial/Epidemiology of diabetes interventions and complications study (DCCT/ EDIC). Circulation. 2009; 119:2886–2893. [PubMed: 19470886]
- 20. Knowler WC, Barrett-Connor E, Fowler SE, et al. Reduction in the incidence of type 2 diabetes with lifestyle intervention or metformin. N Engl J Med. 2002; 346:393–403. [PubMed: 11832527]
- Russell, JW.; Smith, AG.; Singleton, JR. Impaired glucose regulation and neuropathy. In: Gilman, S., editor. Neurobiology of disease. San Diego: Elsevier; 2006. p. 849-869.
- 22. Singleton JR, Smith AG, Russell JW, Feldman EL. Microvascular complications of impaired glucose tolerance. Diabetes. 2003; 52:2867–2873. [PubMed: 14633845]
- 23. Reljanovic M, Reichel G, Rett K, et al. Treatment of diabetic polyneuropathy with the antioxidant thioctic acid (alpha-lipoic acid): a 2 year multicenter randomized double-blind placebo-controlled trial (ALADIN II). alpha lipoic acid in diabetic neuropathy. Free Radic Res. 1999; 31:171–179. [PubMed: 10499773]
- 24. Ziegler D, Hanefeld M, Ruhnau KJ, et al. Treatment of symptomatic diabetic polyneuropathy with the antioxidant alpha-lipoic acid: a 7-month multicenter randomized controlled trial (ALADIN III study). ALADIN III study group. alpha-lipoic acid in diabetic neuropathy. Diab Care. 1999; 22:1296–1301.
- 25. Ziegler D, Schatz H, Conrad F, Gries FA, Ulrich H, Reichel G. Effects of treatment with the antioxidant alpha-lipoic acid on cardiac autonomic neuropathy in NIDDM patients. A 4-month randomized controlled multicenter trial (DEKAN study). Deutsche kardiale autonome neuropathie. Diab Care. 1997; 20:369–373.
- 26. Ziegler D, Ametov A, Barinov A, et al. Oral treatment with alpha-lipoic acid improves symptomatic diabetic polyneuropathy: the SYDNEY 2 trial. Diab Care. 2006; 29:2365–2370.
- 27. Ziegler D, Nowak H, Kempler P, Vargha P, Low PA. Treatment of symptomatic diabetic polyneuropathy with the antioxidant alpha-lipoic acid: a meta-analysis. Diabet Med. 2004; 21:114–121. [PubMed: 14984445]
- Singleton JR, Smith AG, Bromberg MB. Painful sensory polyneuropathy associated with impaired glucose tolerance. Muscle Nerve. 2001; 24:1225–1228. [PubMed: 11494277]
- 29••. Ziegler D. Painful diabetic neuropathy: advantage of novel drugs over old drugs? Diab Care. 2009; 32(Suppl 2):S414–9. This is an excellent review of painful diabetic neuropathy, with a focus on treatment strategies.
- 30•. Dubinsky RM, Miyasaki J. Assessment: efficacy of transcutaneous electric nerve stimulation in the treatment of pain in neurologic disorders (an evidence-based review): Report of the therapeutics and technology assessment subcommittee of the American Academy of Neurology.

Neurology. 2010; 74:173–176. This is a comprehensive review of the literature showing evidence for use of transcutaneous electrical nerve stimulation in painful neurologic conditions, including painful diabetic neuropathy. [PubMed: 20042705]

- Backonja M, Beydoun A, Edwards KR, et al. Gabapentin for the symptomatic treatment of painful neuropathy in patients with diabetes mellitus: a randomized controlled trial. JAMA. 1998; 280:1831–1836. [PubMed: 9846777]
- Gorson KC, Schott C, Herman R, Ropper AH, Rand WM. Gabapentin in the treatment of painful diabetic neuropathy: a placebo controlled, double blind, crossover trial. J Neurol Neurosurg Psychiatry. 1999; 66:251–252. [PubMed: 10071116]
- Lesser H, Sharma U, LaMoreaux L, Poole RM. Pregabalin relieves symptoms of painful diabetic neuropathy: a randomized controlled trial. Neurology. 2004; 63:2104–2110. [PubMed: 15596757]
- Rosenstock J, Tuchman M, LaMoreaux L, Sharma U. Pregabalin for the treatment of painful diabetic peripheral neuropathy: a double-blind, placebo-controlled trial. Pain. 2004; 110:628–638. [PubMed: 15288403]
- Richter RW, Portenoy R, Sharma U, Lamoreaux L, Bockbrader H, Knapp LE. Relief of painful diabetic peripheral neuropathy with pregabalin: a randomized, placebo-controlled trial. J Pain. 2005; 6:253–260. [PubMed: 15820913]
- Freynhagen R, Strojek K, Griesing T, Whalen E, Balkenohl M. Efficacy of pregabalin in neuropathic pain evaluated in a 12-week, randomised, double-blind, multicentre, placebocontrolled trial of flexible- and fixed-dose regimens. Pain. 2005; 115:254–263. [PubMed: 15911152]
- Kochar DK, Jain N, Agarwal RP, Srivastava T, Agarwal P, Gupta S. Sodium valproate in the management of painful neuropathy in type 2 diabetes—a randomized placebo controlled study. Acta Neurol Scand. 2002; 106:248–252. [PubMed: 12371916]
- 38. Kochar DK, Rawat N, Agrawal RP, et al. Sodium valproate for painful diabetic neuropathy: a randomized double-blind placebo-controlled study. QJM. 2004; 97:33–38. [PubMed: 14702509]
- Raskin P, Donofrio PD, Rosenthal NR, et al. Topiramate vs placebo in painful diabetic neuropathy: analgesic and metabolic effects. Neurology. 2004; 63:865–873. [PubMed: 15365138]
- Rowbotham MC, Goli V, Kunz NR, Lei D. Venlafaxine extended release in the treatment of painful diabetic neuropathy: a double-blind, placebo-controlled study. Pain. 2004; 110:697–706. [PubMed: 15288411]
- 41. Simpson DA. Gabapentin and venlafaxine for the treatment of painful diabetic neuropathy. J Clin Neuromuscul Dis. 2001; 3:53–62. [PubMed: 19078655]
- 42. Raskin J, Pritchett YL, Wang F, et al. A double-blind, randomized multicenter trial comparing duloxetine with placebo in the management of diabetic peripheral neuropathic pain. Pain Med. 2005; 6:346–356. [PubMed: 16266355]
- 43. Goldstein DJ, Lu Y, Detke MJ, Lee TC, Iyengar S. Duloxetine vs. placebo in patients with painful diabetic neuropathy. Pain. 2005; 116:109–118. [PubMed: 15927394]
- 44. Wernicke JF, Pritchett YL, D'Souza DN, et al. A randomized controlled trial of duloxetine in diabetic peripheral neuropathic pain. Neurology. 2006; 67:1411–1420. [PubMed: 17060567]
- 45. Iyengar S, Webster AA, Hemrick-Luecke SK, Xu JY, Simmons RM. Efficacy of duloxetine, a potent and balanced serotonin-norepinephrine reuptake inhibitor in persistent pain models in rats. J Pharmacol Exp Ther. 2004; 311:576–584. [PubMed: 15254142]
- 46. Vrethem M, Boivie J, Arnqvist H, Holmgren H, Lindstrom T, Thorell LH. A comparison a amitriptyline and maprotiline in the treatment of painful polyneuropathy in diabetics and nondiabetics. Clin J Pain. 1997; 13:313–323. [PubMed: 9430812]
- 47. Max MB. Endogenous monoamine analgesic systems: amitriptyline in painful diabetic neuropathy. Anesth Prog. 1987; 34:123–127. [PubMed: 19598699]
- Max MB, Culnane M, Schafer SC, et al. Amitriptyline relieves diabetic neuropathy pain in patients with normal or depressed mood. Neurology. 1987; 37:589–596. [PubMed: 2436092]
- 49. Kvinesdal B, Molin J, Froland A, Gram LF. Imipramine treatment of painful diabetic neuropathy. JAMA. 1984; 251:1727–1730. [PubMed: 6366276]

- Gomez-Perez FJ, Rull JA, Dies H, Rodriquez-Rivera JG, Gonzalez-Barranco J, Lozano-Castaneda O. Nortriptyline and fluphenazine in the symptomatic treatment of diabetic neuropathy. A doubleblind cross-over study. Pain. 1985; 23:395–400. [PubMed: 3911140]
- Sindrup SH, Andersen G, Madsen C, Smith T, Brosen K, Jensen TS. Tramadol relieves pain and allodynia in polyneuropathy: a randomised, double-blind, controlled trial. Pain. 1999; 83:85–90. [PubMed: 10506675]
- McQuay HJ, Jadad AR, Carroll D, et al. Opioid sensitivity of chronic pain: a patient-controlled analgesia method. Anaesthesia. 1992; 47:757–767. [PubMed: 1415972]
- 53. Gilron I, Bailey JM, Tu D, Holden RR, Weaver DF, Houlden RL. Morphine, gabapentin, or their combination for neuropathic pain. N Engl J Med. 2005; 352:1324–1334. [PubMed: 15800228]
- 54. Harati Y, Gooch C, Swenson M, et al. Double-blind randomized trial of tramadol for the treatment of the pain of diabetic neuropathy. Neurology. 1998; 50:1842–1846. [PubMed: 9633738]
- Freeman R, Raskin P, Hewitt DJ, et al. Randomized study of tramadol/acetaminophen versus placebo in painful diabetic peripheral neuropathy. Curr Med Res Opin. 2007; 23:147–161. [PubMed: 17257476]
- Lynn B. Capsaicin: actions on nociceptive C-fibres and therapeutic potential. Pain. 1990; 41:61– 69. [PubMed: 2162021]
- 57. Tandan R, Lewis GA, Krusinski PB, Badger GB, Fries TJ. Topical capsaicin in painful diabetic neuropathy. controlled study with long-term follow-up. Diab Care. 1992; 15:8–14.
- Treatment of painful diabetic neuropathy with topical capsaicin. A multicenter, double-blind, vehicle-controlled study. the capsaicin study group. Arch Intern Med. 1991; 151:2225–2229. [PubMed: 1953227]
- Argoff CE, Galer BS, Jensen MP, Oleka N, Gammaitoni AR. Effectiveness of the lidocaine patch 5% on pain qualities in three chronic pain states: assessment with the neuropathic pain scale. Curr Med Res Opin. 2004; 20(Suppl 2):S21–8. [PubMed: 15563743]
- Barbano RL, Herrmann DN, Hart-Gouleau S, Pennella-Vaughan J, Lodewick PA, Dworkin RH. Effectiveness, tolerability, and impact on quality of life of the 5% lidocaine patch in diabetic polyneuropathy. Arch Neurol. 2004; 61:914–918. [PubMed: 15210530]
- Cameron NE, Jack AM, Cotter MA. Effect of alpha-lipoic acid on vascular responses and nociception in diabetic rats. Free Radic Biol Med. 2001; 31:125–135. [PubMed: 11425498]
- 62. Ziegler D, Hanefeld M, Ruhnau KJ, et al. Treatment of symptomatic diabetic peripheral neuropathy with the anti-oxidant alpha-lipoic acid. A 3-week multicentre randomized controlled trial (ALADIN study). Diabetologia. 1995; 38:1425–1433. [PubMed: 8786016]

#### Table 1

# Drugs with Class I or II evidence of efficacy in neuropathic pain associated with diabetic sensory polyneuropathya

Drug	Mechanism of action	Dosage	Adverse effects	Comments
Anticonvulsants				
Gabapentin	Unknown, but affects the synthesis and release of GABA and alters the release of monoamine neurotransmitters and blood serotonin levels	900–3,600 mg/d in 3 divided doses	Somnolence, dizziness, weight gain, occasionally peripheral edema	Dosage must be adjusted in renal impairment
Pregabalin	Binds to calcium channels and inhibits the release of excitatory neurotransmitters	150–300 mg/d in 2–3 divided doses	Somnolence, dizziness, weight gain	Dosage must be adjusted in renal impairment. Linear pharmacokinetics
Sodium valproate	Unknown. The drug is a histone deacetylase inhibitor that inhibits GABA transmission and blocks voltage-gated sodium channels and T-type calcium channels	500–1,000 mg/d in 2 divided doses	Headache, somnolence, dizziness, abdominal pain, tremor	Pregnancy category D. Monitor CBC and BMP
Antidepressants				
Venlafaxine	Inhibits the reuptake of serotonin and norepinephrine	150–225 mg/d in 2–3 divided doses	Nausea, somnolence, headache	Risk of serotonin syndrome with concurrent use of MAO inhibitors
Duloxetine	Balanced reuptake inhibition of serotonin and norepinephrine	60 mg 1–2 times a day	Somnolence, headache, dizziness, nausea	Risk of serotonin syndrome with concurrent use of MAO inhibitors. Not recommended for use with TCAs or in patients with end-stage renal disease or hepatic impairment
Amitriptyline	Inhibits the reuptake of serotonin and norepinephrine	25–100 mg nightly	Anticholinergic effects, sedation, cardiac conduction changes, orthostatic hypotension	Risk of serotonin syndrome with concurrent use of MAO inhibitors. Use with caution in elderly patients
Other Capsaicin	Depletes substance P from nerve endings	0.075% cream, applied 3–4 times daily	Transient sensation of warmth or burning	Patients should wear gloves and wash hands after application
Tramadol	Centrally acting analgesic with monoaminergic and opioid mechanisms	50–100 mg every 4–6 h	Dizziness, headache, somnolence; can lower seizure threshold	A withdrawal syndrome can occur with abrupt discontinuation. Avoid use with serotonergic agents
Alpha-lipoic acid	Antioxidant	600 mg 1–2 times per day	Nausea, vomiting, rash	Use with caution in patients who may be predisposed to hypoglycemia

 $^{\it a}$  This list of treatments is not exhaustive. Other options are discussed in the text.

BMP basic metabolic profile; CBC complete blood count; GABA gamma-aminobutyric acid; MAO monamine oxidase; TCA tricyclic antidepressant